
ISLAMIC UNIVERSITY OF TECHNOLOGY 

DHAKA, BANGLADESH 

 ORGANIZATION OF ISLAMIC COOPERATION 

TREATMENT OF EFFLUENT IN TEXTILE 
WASHING INDUSTRY AND REDESIGNING OF 

ETP 

MD. SHAEEKH FERDOUS

MD. MASUD PERVEZ PRETHIBE

TAJNUR MOHSIN 

DEPARTMENT OF CIVIL AND ENVIRONMENTAL ENGINEERING 
(CEE) 

ISLAMIC UNIVERSITY OF TECHNOLOGY (IUT) 

June 2023 



ii 

TREATMENT OF EFFLUENT IN TEXTILE 
WASHING INDUSTRY AND REDESIGNING OF 

ETP 

A Thesis by 

Name of the Student  Student ID 

MD. SHAEEKH FERDOUS 180051246 

MD. MASUD PERVEZ PRETHIBE 180051222 

TAJNUR MOHSIN 180051110 

Supervisor: 

Dr. Amimul Ahsan 

Assistant Professor 

 Department of Civil and Environmental Engineering (CEE) 

 Islamic University of Technology (IUT) 
[...]

promote the growth of microflocs. 

Slow Mixing and Settling: After the rapid mixing stage, the procedure continued for an 

additional ten minutes at a speed of 40 rpm. Slow Mixing and Settling. The development of 

flocs and their eventual settling were made possible by the slower mixing. 

Settling and Observation: After the jar test, the beakers were allowed to settle for a certain 

amount of time before being observed. The supernatant water got clearer and flocs began to 

settle to the bottom of the beakers. 

 



Page 25 of 90 
 

3.8.2 Jar Test with Cactus Powder 

 

The purpose of this study was to assess the effectiveness of cactus powder as a coagulant in 

the treatment of wastewater. Six beakers, each with a capacity of 250 ml, were used in the jar 

test, along with 100 ml of wastewater. 

 

3.8.2.1 Experimental Technique 

 

Beaker preparation: For the jar test, six beakers, each with a volume of 250 ml and being clean 

and labeled, were chosen. 

Wastewater Sample: To ensure that all beakers contained an equal amount of wastewater 

sample, a total of 100 ml was carefully measured and poured into each one. 

Coagulant Inclusion: For this investigation, cactus powder was chosen as the coagulant. Cactus 

powder was put to the beakers in small amounts at first and then steadily increased. 

Rapid Mixing: To start rapid mixing, the jar test apparatus was set to revolve at 100 rpm for 

one minute. The goal of this quick mixing stage was to equally distribute the cactus powder 

and encourage the growth of microflocs. 

Slow Mixing and Settling: After the rapid mixing stage, the procedure continued for an 

additional ten minutes at a speed of 40 rpm. Slow Mixing and Settling. The development of 

flocs and their eventual settling were made possible by the slower mixing. 

Settling and Observation: After the jar test, the beakers were allowed to settle for a certain 

amount of time before being observed. The supernatant water got clearer and flocs began to 

settle to the bottom of the beakers. 

 



Page 26 of 90 
 

3.9 Testing 

3.9.1 RAW Wastewater Properties Testing 

 

Wastewater collected from different components of ETP was tested. All the samples of all 

points were tested. Information about different properties of the raw wastewater were gathered. 

The tested properties were: 

● COD (Chemical Oxygen Demand) 

● pH 

● Temperature 

● Color 

● TDS (Total Dissolved Solid) 

● TSS (Total Suspended Solid) 

 

3.9.2 Wastewater Testing After Jar Test with PAC and Cationic Polymer 

 

After conducting the jar test with polyaluminium chloride and cationic polymer as coagulants, 

all the water samples of 6 beakers were tested to find out the properties of the sample 

wastewater. The conducted tests were: 

● COD (Chemical Oxygen Demand) 

● pH 

● Temperature 

● Color 

● TDS (Total Dissolved Solid) 

● TSS (Total Suspended Solid) 

 

3.9.3 Wastewater Testing After Jar Test with Cactus Powder 

 

All of the water samples from the 6 beakers were examined following the jar test using cactus 

powder as a coagulant to determine the characteristics of the sample wastewater. The tests that 

were run were: 



Page 27 of 90 
 

● COD (Chemical Oxygen Demand) 

● pH 

● Turbidity 

● Color 

● TDS (Total Dissolved Solid) 

● TSS (Total Suspended Solid) 

● DO (Dissolved Oxygen) 

 

3.10 Before and After Case Study 

 

It was seen that before the experiment, the color of the wastewater was bluish. The blue color 

results from the washing of blue colored jeans pants. However, after both of the jar tests, the 

color and turbidity were cleared from the wastewater and after using filtration, the water got 

very clear and uncloudy. 

 

3.11 Data Collection of the Effluent Treatment Plant (ETP) 

 

To make a feasible design of an Effluent Treatment Plant (ETP), all the necessary information 

were collected from the company which needs the ETP, Ananta Apparels Ltd from Siddhirganj 

of Narayanganj district. Those information included daily inflow volume of wastewater, 

characteristics of their wastewater, and the layout of the ETP etc. 

 

3.12 Input Parameters of ETP Design 

 

3.12.1 Design of Bar Screen 

 

Standard design values were used to design the bar screen. The design value ranges are: 

 

 

 



Page 28 of 90 
 

Table 3.2: Design Value Range for Bar Screen 

Inclination Angle (with horizontal) 30-60 ° 

Bar Thickness Not Less Than 5 mm 

Bar Width Not Less Than 25 mm 

Bar Spacing 25 - 50 mm 

Velocity Through Screen, Vs Equal or Less 

Than 0.9 m/s 

 

The design inflow rate is 2400 m3 per day. The input bar screen design data were: 

 

Table 3.3: Input Data for Bar Screen Design 

Input Data Units 

Flow Rate (average) 2400 m3/day 

Inclination Angle (with horizontal) 30 ° 

Bar Thickness 10 mm 

Bar Width 50 mm 

Bar Spacing 30 mm 

Velocity Through Screen, Vs 0.3 m/s 

Depth To Width Ratio 1.5  

Freeboard 0.3 m 

Roughness Co-efficient 0.013  

 

 

3.12.2 Design of Equalization Tank 

 

The inflow rate was 2400 cubic meter per day or 100 cubic meter per hour. Hydraulic retention 

time is 10.43 hours. We assumed the wastewater flow time from 8:00 am to 8:00 pm in a day. 

According to Water and Wastewater Engineering book by Mackenzie L. Davis, the 

equalization tank was designed. The input design was like this: 

 

 



Page 29 of 90 
 

Table 3.4: Input Data for Equalization Tank 

Input Data 

Flow Rate (m3/h) 100 

Hydraulic Retention Time (h) 10.43 

Outflow Pumping Δq  (m3) 100 

L/W Ratio 1.3 

Assume Length, m 21 

 

3.12.3 Design of Coagulation Tank 

Standard design values were used to design the Coagulation Tank. Extremely brief mixing 

periods are not as crucial as they are in adsorption-destabilization when sweep coagulation is 

the major coagulation mechanism. For sweep coagulation, a conventional totally mixed flow 

reactor will work well. Rapid mix G values between 600 and 1000 s-1 are advised. Radial Flow 

Turbine Impeller is used for coagulation mixing. The coagulation tank was designed from the 

book of Water and Wastewater Engineering by Mackenzie L. Davis 

 

Figure 3.9: Radial Flow Turbine Impeller 

 

 

 

 

 



Page 30 of 90 
 

Table 3.5: Input Data for Equalization Tank 

Input Data Units 

Average Flow Rate 2400 m3/day 

Peak Factor 2  

Detention Time. DT 8 min 

Maximum Flow Rate 4800 m3/day 

Dynamic Viscosity 0.000653 pa-s 

Mean Velocity Gradient, G 700 s-1 

Tank Depth 2.5 m 

Water Temperature 40  

Radial Impeller H/T 2  

Motor Efficiency, η 80 % 

Radial Impeller Diameter, Di 0.400 m 

power Number, NP 5.700  

Water Density, ρ 1000.000  

 

 

 

 

 

 

 

 

 

 

 

 



Page 31 of 90 
 

3.12.4 Design of Flocculation Tank 

The flocculation tank was also designed from the book of Water and Wastewater Engineering 

by Mackenzie L. Davis. The design criteria of flocculation tank goes like this: 

 

Table 3.6: Design Range of Flocculation Tank 

Parameters Units Range 

Depth of tank m 3-4.5 

Detention time min 10-40 (normally 30) 

Velocity of flow m/sec 0.2-0.8 (0.4) 

Total area of paddle % 10-25 

Peripheral velocity of blades m/sec 0.2-0.6 

Velocity gradient sec-1 10-75 

G.T. factor  104-105 

Power consumption kW/MLD 10-36 

Outlet flow velocity m/sec 0.15-0.25 

 

The criteria was used and a simple design of flocculation with paddle or impeller was done. 

The input data for flocculation tank was like this: 

 

 

 

 



Page 32 of 90 
 

Table 3.7: Table: Input Data for Flocculation Tank 

Input Data 

Design Flow Rate, Q 2400 m3/day 

Peak Factor 1.5  

Maximum Flow Rate, Qmax 3600 m3/day 

Detention Time, td 20 min 

Drag Co-efficient, Cd 1.8  

Water Density, ρ 1000 kg/m3 

Velocity of Paddle, Vp 0.4 m/sec 

Velocity Gradient, G 40 sec-1 

Dynamic Viscosity, 0.00101 N-s/m 

Paddle Width 0.3 m 

Clear Space Above Paddle 0.3 m 

Clear Space Below Paddle 0.3 m 

Tank Depth, D 2 m 

Freeboard 0.5 m 

Length To Width Ratio 2  

 

3.12.5 Design of Primary Clarifier 

 

The primary clarifier was designed from the book Fundamentals of Wastewater Treatment and 

Engineering. The design criteria of primary clarifier is given below: 

 

 

 

 

 

 

 

 



Page 33 of 90 
 

Table 3.8: Design Criteria of Primary Clarifier 

Parameter Unit Range Typical value 

Detention time Hour 1.5-2.5 2.0 

Overflow rate 

    At average flow 

    At peak hourly flow 

 

m3/m2.d 

m3/m2.d 

 

32–50 

78–120 

 

40 

100 

Weir loading rate m3/m2.d 125–500 260 

Rectangular tank 

    Length 

    Width 

    Depth 

 

m 

m 

m 

 

15–90 

3–24 

3–5 

 

25–40 

5–10 

4.5 

Circular tank 

    Diameter 

    Depth 

 

m 

m 

 

3–60 

3–5 

 

12–40 

4.5 

 

We designed the primary clarifier of both circular and rectangular size. 

 

Table 3.9: Input Data of Circular Primary Clarifier Design 

Input Data Units 

Average flow rate Q(average) 2400 m3/day 

Number of circular clarifiers used n 1  

Flow in each clarifier Q 2400 m3/day 

Tank Depth 3.5 m 

Surface overflow rate vo 40 m/day 

BOD5 Input 485 mg/L 

Suspended Solids Input 750 mg/L 

BOD removal efficiency 25 % 

Solid Removal Efficiency 60 % 

 



Page 34 of 90 
 

3.12.5 Design of Aeration Tank 

 

The aeration tank was designed from standard aeration tank design criteria. A reasonable F/M 

ratio was assumed. From there, the dimensional values were calculated. From the calculated 

tank dimensions, hydraulic retention time and solid loading were calculated and checked. 

These values were within the proper design criteria range. This is how the aeration tank design 

was finalized. The design criteria for aeration tank is given below: 

 

Table 3.10: Design Range of Aeration Tank 

Process Type Unit Flow regime 

(Conventional) 

MLSS mg/L 1500-3000 

MLSS/MLVSS ratio 0.8 

F/M day-1 0.3-0.4 

HRT h 4-6 

θc days 5-8 

QR/Q ratio 0.25-0.5 

BOD removal % 85-92 

 

 

 

 

 



Page 35 of 90 
 

From the table, the input values were like this: 

 

Table 3.11: Input Design Values of Aeration tank 

Input Data 

Flow Rate, Q 2400 m3/day 

BOD5 Input 364 mg/L 

Expected BOD5 Output 30 mg/L 

MLSS, x 2500 mg/L 

F/M Ratio 0.4  

MLSS in return sludge, xr 10000 mg/L 

θc 8 days 

Tank Width, W 12 m 

Tank Depth, D 4 m 

Freeboard 0.5 m 

 

 

3.12.5 Design of Secondary Clarifier 

 

The secondary clarifier was designed from the book of Fundamentals of Wastewater Treatment 

and Engineering. The design criteria for secondary clarifier is given below: 

 

 

 

 

 

 

 

 



Page 36 of 90 
 

Table 3.12: Overflow Rate and Solid Loading for Different Types of Secondary Clarifier 

 

Type of system 

Overflow rate, m3/m2.d Solids loading, kg/m2.h  

Depth, m Average Peak Average Peak 

Clarifier following air-

activated sludge 

(excluding extended 

aeration) 

16–32 40–64 4–6 8 3.5–6 

Clarifier following 

oxygen activated sludge 

 

16–32 40–64 5–7 9 3.5–6 

Clarifier following 

extended aeration 

 

 

8–16 24–32 1–5 7 3.5–6 

 

 

The input data for secondary clarifier that was used to do the design is given below: 

 

Table 3.13: Input Design Data for Rectangular Secondary Clarifier 

Input Data Units 

Flow Rate 2400 m3/day 

SS Input 300 mg/L 

Length To Width Ratio 3.3 m 

Surface Overflow Rate 20 m3/m/day 

HRT 6 h 

 

 

 

 

 



Page 37 of 90 
 

Table 3.14: Input Design Data for Circular Secondary Clarifier 

Input Data Units 

Flow Rate 2400 m3/day 

SS Input 300 mg/L 

Diameter To Height Ratio 2.4 m 

Surface Overflow Rate 20 m3/m/day 

HRT 6 h 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Page 38 of 90 
 

CHAPTER 4: RESULTS AND DISCUSSION 

 

 

4.1 General 

 

The findings of the study are discussed and summarized in this chapter. The collected 

wastewater from different parts of the ETP was tested and their characteristics were found out. 

Polyaluminum chloride and Cationic Polymer were used to find an optimum dosage for 

coagulation in ETP. Natural coagulant like cactus was also used to see its efficiency in 

wastewater treatment. At last, different components of an ETP was designed. 

 

4.2 Characteristics of Wastewater from different parts of ETP of Ananta Apparels Ltd 

 

A total amount of 12 liter water was collected from different parts of ETP. Before Equalization 

Tank, Before Flash Mixer, Before Aeration Tank, Before Secondary Clarifier, Before Filter 

Feed Tank, and the Outlet have been chosen for analysis. Total dissolved solids (TDS), total 

suspended solids (TSS), turbidity, color, and pH are the parameters of interest that were 

examined. It is possible to improve the effectiveness and performance of the water treatment 

process by knowing the differences in these characteristics across various components. The 

results from the tests are given below: 

 

 

 

 

 

 

 

 



Page 39 of 90 
 

Table 4.1: Wastewater Test Results 

SL Sample 

Source 

pH COD 

(mg/L) 

Temperature 

(℃) 

Color (Pt-

Co) 

TDS 

(mg/L) 

TSS 

(mg/L) 

TS 

(mg/L) 

1 Before 

Equalization 

Tank 

5.83 92 40 913 904 129 1033 

2 Before Flash 

Mixer 

5.69 180 40 1028 810 180 990 

3 Before 

Aeration 

Tank 

5.4 220 40 266 886 59 945 

4 Before 

Secondary 

Clarifier 

6.17 29 40 262 1009 36 1045 

5 Before Filter 

Feed Tank 

5.96 46 40 325 959 42 1001 

6 Outlet 6.42 23 40 264 1001 31 1032 

 

 

4.3 Characteristics of Wastewater from Different Parts of the ETP of Apex Textiles Ltd 

 

We tested the wastewater collected from Apex Textiles Ltd, Gazipur. The tested properties 

were pH, COD, Color, TDS, TSS, TS, DO and Turbidity. 

 

 

 

 

 

 



Page 40 of 90 
 

Table 4.2: Wastewater Characteristics of Apex Textiles Ltd 

Parameters Raw WW data 

Dosage (mg/250 mL) - 

pH 5.69 

COD (mg/L) 180 

Color (Pt-Co) 1028 

TDS (mg/L) 810 

TSS (mg/L) 180 

TS (mg/L) 990 

DO (mg/L) 1.49 

Turbidity (NTU) 116 

 

4.4 Jar Test with Polyaluminium Chloride and Cationic Polymer 

 

A jar test utilizing polyaluminum chloride and cationic polymer was carried out to ascertain 

the ideal amount of coagulants for water treatment. The jar test is a typical laboratory technique 

employed in the water treatment industry to evaluate the performance of various coagulants 

and establish the best dosages. 6 beakers were put on a jar test device and put through two 

stages of mixing: first, a quick, rapid mixing at 100 rpm for one minute, then a slow, gradual 

mixing at 40 rpm for ten minutes. The beakers were allowed to settle after the mixing phase, 

and samples of the treated water were taken for examination.  

The study of the jar test revealed important information on the ideal concentrations of 

polyaluminum chloride and cationic polymer for treating water. Numerous water quality 

measures, including COD, TDS, TSS, turbidity, and color, showed a considerable improvement 

with both coagulants. The outcomes showed that for the majority of the properties examined, 

coagulant dosage of 0.3 mg/ 250 mL of both the coagulants typically led to better removal 

efficiencies for COD, pH, Color and TSS. For TDS, the optimum dosage was 0.1 mg/ 250 ml. 

The test results are given below: 

 

 



Page 41 of 90 
 

Table 4.3: Properties of Wastewater (before flash mixer) after Jar Test with PAC and 

Cationic Polymer 

SL Dosage 

(mg/250 

mL) 

pH COD 

(mg/L) 

Color 

(Pt-Co) 

TDS 

(mg/L) 

TSS 

(mg/L) 

TS 

(mg/L) 

Raw 

WW 

0 5.69 180 1028 810 180 990 

1 0.1 6.95 146 429 1184 98 1282 

2 0.2 6.89 138 274 1569 71 1640 

3 0.3 7 127 19 1925 4 1929 

4 0.4 7.06 124 123 2630 38 2668 

5 0.5 6.69 133 558 2760 43 2803 

6 0.6 6.52 143 992 3090 154 3244 

 

 

4.5 Optimum Dosage for Polyaluminium Chloride and Cationic Polymer 

 

The optimum dosage of Polyaluminium Chloride and Cationic Polymer for which, wastewater 

gets cleared the most, is discussed here. We conducted the jar test with different dosage and 

after settling, we tested the properties of the tested wastewater. Then we developed optimum 

curve of dosage (mg/L vs properties value) to find out the optimum coagulant dosage for each 

and every parameters. The optimum curves are given below: 

 



Page 42 of 90 
 

 

 

 

Figure 4.1: COD Optimum Curve with PAC and Cationic Polymer 

 

Figure 4.2: pH Optimum Curve with PAC and Cationic Polymer 

 

 

120

125

130

135

140

145

150

0 0.5 1 1.5 2 2.5 3

CO
D

 (
m

g/
L)

Dosage (mg/L)

6.4

6.5

6.6

6.7

6.8

6.9

7

7.1

7.2

0 0.5 1 1.5 2 2.5 3

pH

Dosage (mg/L)



Page 43 of 90 
 

 

Figure 4.3: TDS Optimum Curve with PAC and Cationic Polymer 

 

 

 

Figure 4.4: TSS Optimum Curve with PAC and Cationic Polymer 

 

 

0

500

1000

1500

2000

2500

3000

3500

0 0.5 1 1.5 2 2.5 3

T
D

S 
(m

g/
L)

Dosage (mg/L)

0

20

40

60

80

100

120

140

160

180

0 0.5 1 1.5 2 2.5 3

T
SS

 (
m

g/
L)

Dosage (mg/L)



Page 44 of 90 
 

 

Figure 4.5: Color Optimum Curve with PAC and Cationic Polymer 

 

From the five optimum curves of Color, pH, TDS and TSS, it can be seen that, the COD, pH, 

Color, and TSS value reaches the most efficient value for the dosage 0.3 mg/250 mL or 1.2 

mg/L of both PAC and cationic polymer. On the other hand, for TSS, the optimum dosage 

was 0.1 mg/ 250 mL or 0.4 mg/L of both PAC and cationic polymer. 

 

4.6 PAC and Cationic Polymer Removal Efficiency 

 

Comparing the previously tested value of before flash mixer point and jar tested wastewater, 

we obtain the removal efficiencies of certain properties. The removal efficiencies are given 

below: 

 

0

200

400

600

800

1000

1200

0 0.5 1 1.5 2 2.5 3

Co
lo

r 
(P

t-
Co

)

Dosage (mg/L)



Page 45 of 90 
 

 

Figure 4.6: COD Removal Efficiencies against Different Dosages 

 

 

 

Figure 4.7: Color Removal Efficiencies against Different Dosages 

0

10

20

30

40

50

60

70

80

90

100

0 0.5 1 1.5 2 2.5 3

CO
D

 R
.E

.(
%

)

Dosage (mg/L)

0

20

40

60

80

100

120

0 0.5 1 1.5 2 2.5 3

Co
lo

r 
R

.E
. (

%
)

Dosage (mg/L)



Page 46 of 90 
 

 

Figure 4.8: TDS Removal Efficiencies against Different Dosages 

 

 

 

Figure 4.9: TDS Removal Efficiencies against Different Dosages 

 

-300

-250

-200

-150

-100

-50

0

50

100

0 0.5 1 1.5 2 2.5 3

T
D

S 
R

.E
. (

%
)

Dosage (mg/L)

0

10

20

30

40

50

60

70

80

90

100

0 0.5 1 1.5 2 2.5 3

T
SS

 R
.E

. (
%

)

Dosage (mg/L)



Page 47 of 90 
 

 

Figure 4.9: TS Removal Efficiencies against Different Dosages 

 

We can see that, for 1.2 mg/L dosage, for COD, Color, pH, TSS, TS the removal efficiencies 

were: 31.11%, 98.15%, 100%, 98% and 87.17%. But TDS does not get removed. For 4 mg/L 

dosage, the TDS increases by minimum 46.17%. 

 

4.7 Jar Test with Cactus Powder 

 

To determine the optimal concentration of coagulants for water treatment, a jar test with 

cactus powder was conducted. The jar test is a common laboratory procedure used in the 

water treatment sector to assess the effectiveness of different coagulants and determine the 

appropriate dosages. Six beakers were mounted on a jar testing apparatus and subjected to 

two stages of mixing: a fast, rapid mixing at 100 rpm for one minute, and a slow, gradual 

mixing at 40 rpm for ten minutes. After the mixing phase, the beakers were allowed to settle 

before samples of the treated water were taken for analysis. 

The analysis of the jar test produced significant findings regarding the appropriate ratios of 

cactus powder for treating water. Numerous indicators of the quality of the water, such as 

COD, TDS, TSS, and color, significantly improved when using this natural coagulant. These 

test results are provided: 

0

10

20

30

40

50

60

70

80

90

100

0 0.5 1 1.5 2 2.5 3

T
S 

R
.E

. (
%

)

Dosage (mg/L)



Page 48 of 90 
 

Table 4.3: Properties of Wastewater after Jar Test with Cactus Powder 

Sample 
Dosage 

(mg/L) 
pH 

TDS 

(mg/L) 

TSS 

(mg/L) 

DO 

(mg/L) 

Turbidity 

(NTU) 

Color 
[...]
BOD test results for the raw wastewater. As a result, the study's grasp of the overall pollutant 

removal efficiency attained by the intended treatment approach is incomplete. 

 

 



Page 71 of 90 
 

References 

[1] World trade organization. (n.d.). WTO on textile. Internet Archive. 

https://web.archive.org/web/20081103022840/http:/www.wto.org/english/tratop_e/texti_e/tex

ti_e.htm 

[2] Gitnux. (2023). Bangladesh&#039;s Garment Industry 2023: A Look at the Statistics 

&bull; GITNUX. GITNUX. https://blog.gitnux.com/bangladesh-garment-industry-

statistics/#:~:text=In%20conclusion%2C%20the%20Bangladesh%20garment,of%20the%20c

ountry&apos;s%20total%20exports 

[3] Wikipedia contributors. (2022). Davyhulme Sewage Works. Wikipedia. 

https://en.wikipedia.org/wiki/Davyhulme_Sewage_Works 

[4] Rivers and Harbors Act | InPort. (2020, June 23). 

https://www.fisheries.noaa.gov/inport/item/59646#:~:text=The%20Rivers%20and%20Harbor

s%20Act,and%20other%20construction%20and%20excavation 

[5] EUROFLAX. (n.d.). 

https://web.archive.org/web/20100113023858/http://euroflax.com/products_imports%20of_te

xtiles.htm 

[6] History of the Clean Water Act | US EPA. (2022, July 6). US EPA. 

https://www.epa.gov/laws-regulations/history-clean-water-act 

[7] Quadir, R. P. S. (2013, May 4). Bangladesh urges no harsh EU measures over factory 

deaths. U.S. https://www.reuters.com/article/us-bangladesh-factory-

idUSBRE94304420130504 

[8] Mirdha, R. U. (2023, January 16). Bangladesh misses out on using textile scraps in full. 

The Daily Star. https://www.thedailystar.net/business/economy/news/bangladesh-misses-out-

using-textile-scraps-full-

3222086#:~:text=In%202019%2C%20Bangladesh%20produced%20approximately,Resource

s%20and%20the%20Bangladesh%20Garment 

[9] Mirdha, M. a. M. a. R. U. (2019, February 11). Worries over wastewater. The Daily Star. 

https://www.thedailystar.net/frontpage/news/worries-over-waste-water-

1700863#:~:text=Textile%20industries%20would%20be%20dumping,fisheries%2C%20biod

iversity%2C%20and%20groundwater 



Page 72 of 90 
 

[10] Hossain, M., Rony, S. H., Hasan, F., Hossain, K., Hossain, A., Zhou, Y., & School of 

Textile Science and Engineering, Wuhan Textile University, Wuhan, China. (2017). Effective 

Mechanical and Chemical Washing Process in Garment Industries. American Journal of 

Applied Physics. https://core.ac.uk/download/pdf/286338405.pdf 

[11] Butex, Z. I. (2020). Garments Washing. Textile Study Center. 

https://textilestudycenter.com/garments-washing/ 

[12] Ashfaq, A., & Khatoon, A. (2014). Waste Management of Textiles: A Solution to The 

Environmental Pollution. International Journal of Current Microbiology and Applied 

Sciences (IJCMAS). https://www.ijcmas.com/vol-3-

7/Ahmad%20Ashfaq%20and%20Amna%20Khatoon2.pdf 

[13] Hanum, F., Yuan, L. C., Kamahara, H., Aziz, H. A., Atsuta, Y., Yamada, T., & Daimon, 

H. (2019). Treatment of Sewage Sludge Using Anaerobic Digestion in Malaysia: Current 

State and Challenges. Frontiers in Energy Research, 7. 

https://doi.org/10.3389/fenrg.2019.00019 

[14] Hussain, T., Nasir, A., Arslan, C., & Haider, R. (2021). DESIGNING AND 

EVALUATION OF BIOLOGICAL TREATMENT PLANT FOR TEXTILE INDUSTRIAL 

EFFLUENT. Engineering Heritage Journal, 5(1), 22–25. 

https://doi.org/10.26480/gwk.01.2021.22.25 

[15] Zhang, J., Zhang, F., Luo, Y., & Yang, H. (2006). A preliminary study on cactus as 

coagulant in water treatment. Process Biochemistry, 41(3), 730–733. 

https://doi.org/10.1016/j.procbio.2005.08.016 

[16] Kalibbala, H. M., Olupot, P. W., & Ambani, O. M. (2023). Synthesis and efficacy of 

cactus-banana peels composite as a natural coagulant for water treatment. Results in 

Engineering, 17, 100945. https://doi.org/10.1016/j.rineng.2023.100945 

[17] Deshmukh, S., & Hedaoo, M. N. (2019). Wastewater Treatment using Bio-Coagulant as 

Cactus Opuntia Ficus Indica-A Review. ResearchGate. 

https://doi.org/10.13140/RG.2.2.28932.99202 

[18] Kebede, B. & Addis Ababa University Addis Ababa, Ethiopia. (2013). ASSESMENT 

OF CACTUS POTENTIAL AS A NATURAL  COAGULANT IN WATER TREATMENT. 

A Thesis Submitted to the Department of Civil Engineering Presented for the Fulfillment of 



Page 73 of 90 
 

the Degree of Master of Science (Water Supply and Environmental  Engineering. 

http://ndl.ethernet.edu.et/bitstream/123456789/87905/109/Binyam%20Kebede.pdf 

[19] Beyene, H. D., Hailegebrial, T. D., & Dirersa, W. B. (2016). Investigation of 

Coagulation Activity of Cactus Powder in Water Treatment. Journal of Applied Chemistry 

(Hindawi), 2016, 1–9. https://doi.org/10.1155/2016/7815903 

[20] Abdo, S. M., Mahmoud, R. K., Youssef, M. M. M., & El-Naggar, M. E. (2020). Cationic 

Starch and Polyaluminum Chloride as Coagulants for River Nile Water Treatment. 

Groundwater for Sustainable Development, 10, 100331. 

https://doi.org/10.1016/j.gsd.2020.100331 

[21] Nti, S. O., Buamah, R., & Atebiya, J. (2021). Polyaluminium chloride dosing effects on 

coagulation performance: case study, Barekese, Ghana. Water Practice & Technology, 16(4), 

1215–1223. https://doi.org/10.2166/wpt.2021.069 

[22] jar test. (n.d.). https://www.owp.csus.edu/glossary/jar-

test.php#:~:text=Samples%20of%20water%20to%20be,used%20to%20treat%20the%20wate

r 

[23] Asrafuzzaman, M., Fakhruddin, A., & Hossain, M. A. (2011). Reduction of Turbidity of 

Water Using Locally Available Natural Coagulants. ISRN Microbiology (Print), 2011, 1–6. 

https://doi.org/10.5402/2011/632189 

 

 

 

 

 

 



Page 74 of 90 
 

 

Appendix A 

DATA COLLECTION FROM JAR TEST 

 

Table A1: Wastewater Characteristics of Apex Textiles Ltd 

Parameters Raw WW data 

Dosage (mg/250 mL) - 

pH 5.69 

COD (mg/L) 180 

Color (Pt-Co) 1028 

TDS (mg/L) 810 

TSS (mg/L) 180 

TS (mg/L) 990 

DO (mg/L) 1.49 

Turbidity (NTU) 116 

 

Table A2: Properties of Wastewater (before flash mixer) after Jar Test with PAC and 

Cationic Polymer: 

SL Dosage 

(mg/250 

mL) 

pH COD 

(mg/L) 

Color 

(Pt-Co) 

TDS 

(mg/L) 

TSS 

(mg/L) 

TS 

(mg/L) 

Raw 

WW 

0 5.69 180 1028 810 180 990 

1 0.1 6.95 146 429 1184 98 1282 

2 0.2 6.89 138 274 1569 71 1640 

3 0.3 7 127 19 1925 4 1929 

4 0.4 7.06 124 123 2630 38 2668 

5 0.5 6.69 133 558 2760 43 2803 

6 0.6 6.52 143 992 3090 154 3244 

 

 



Page 75 of 90 
 

Table A3: Properties of Wastewater after Jar Test with Cactus Powder: 

Sample 
Dosage 

(mg/L) 
pH 

TDS 

(mg/L) 

TSS 

(mg/L) 

DO 

(mg/L) 

Turbidity 

(NTU) 

Color 

(Pt-Co) 

COD 

(mg/L) 

Raw 

WW 
- 5.69 810 180 1.49 115 1028 180 

1 20 8.21 572 78 6.62 138 812 208 

2 50 8.36 597 81 2.82 143 872 376 

3 100 8.44 662 82 1.61 146 910 400 

4 140 8.17 689 93 1.24 153 914 586 

5 180 8.05 725 94 1.19 152 924 736 

6 230 8.24 750 99 1.23 154 902 584 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Page 76 of 90 
 

Appendix B 

       EXPERIMENTAL SETUP 

 

 

(a) 

 

(b) 



Page 77 of 90 
 

 

(c) 

Figure B1: (a) Raw Wastewater Sample (b) Wastewater after Jar Test with PAC and Cationic 

Polymer (c) Created Flocs after Jar Test with PAC and Cationic Polymer 

 

 

 

 

 

 

 

 

 

 

 



Page 78 of 90 
 

Appendix C 

                                            ETP DESIGN 

Table C1: Design Value Range for Bar Screen 

Inclination Angle (with horizontal) 30-60 ° 

Bar Thickness Not Less Than 5 mm 

Bar Width Not Less Than 25 mm 

Bar Spacing 25 - 50 mm 

Velocity Through Screen, Vs Equal or 

Less Than 0.9 m/s 

 

Table C2: Input Data for Bar Screen Design 

Input Data Units 

Flow Rate (average) 2400 m3/day 

Inclination Angle (with horizontal) 30 ° 

Bar Thickness 10 mm 

Bar Width 50 mm 

Bar Spacing 30 mm 

Velocity Through Screen, Vs 0.3 m/s 

Depth To Width Ratio 1.5  

Freeboard 0.3 m 

Roughness Co-efficient 0.013  

 

 

Table C3: Input Data for Equalization Tank 

Input Data 

Flow Rate (m3/hr) 100 

Hydraulic Retention Time (hr) 10.43 

Outflow Pumping Δq  (m3) 100 

L/W Ratio 1.3 

Assume Length, m 21 



Page 79 of 90 
 

Table C4: Input Data for Equalization Tank 

Input Data Units 

Average Flow Rate 2400 m3/day 

Peak Factor 2  

Detention Time. DT 8 min 

Maximum Flow Rate 4800 m3/day 

Dynamic Viscosity 0.000653 pa-s 

Mean Velocity Gradient, G 700 s-1 

Tank Depth 2.5 m 

Water Temperature 40  

Radial Impeller H/T 2  

Motor Efficiency, η 80 % 

Radial Impeller Diameter, Di 0.400 m 

power Number, NP 5.700  

Water Density, ρ 1000.000  

 

 

 

 

 

 

 

 

 

 

 

 

 



Page 80 of 90 
 

Table C5: Design Range of Flocculation Tank 

Parameters Units Range 

Depth of tank meter 3-4.5 

Detention time minute 10-40 (normally 30) 

Velocity of flow m/sec 0.2-0.8 (0.4) 

Total area of paddle % 10-25 

Peripheral velocity of blades m/sec 0.2-0.6 

Velocity gradient sec-1 10-75 

G.T. factor  104-105 

Power consumption kW/MLD 10-36 

Outlet flow velocity m/sec 0.15-0.25 

 

 

 

 

 

 

 

 

 



Page 81 of 90 
 

Table C6: Input Data for Flocculation Tank 

Input Data 

Design Flow Rate, Q 2400 m3/day 

Peak Factor 1.5  

Maximum Flow Rate, Qmax 3600 m3/day 

Detention Time, td 20 min 

Drag Co-efficient, Cd 1.8  

Water Density, ρ 1000 kg/m3 

Velocity of Paddle, Vp 0.4 m/sec 

Velocity Gradient, G 40 sec-1 

Dynamic Viscosity, 0.00101 N-s/m 

Paddle Width 0.3 m 

Clear Space Above Paddle 0.3 m 

Clear Space Below Paddle 0.3 m 

Tank Depth, D 2 m 

Freeboard 0.5 m 

Length To Width Ratio 2  

 

 

Table C7: Input Data of Circular Primary Clarifier Design 

Input Data Units 

Average flow rate Q(average) 2400 m3/day 

Number of circular clarifiers used n 1  

Flow in each clarifier Q 2400 m3/day 

Tank Depth 3.5 m 

Surface overflow rate vo 40 m/day 

BOD5 Input 485 mg/l 

Suspended Solids Input 750 mg/l 

BOD removal efficiency 25 % 

Solid Removal Efficiency 60 % 

 



Page 82 of 90 
 

Table C8: Input Design Values of Aeration tank 

Input Data 

Flow Rate, Q 2400 m3/day 

BOD5 Input 364 mg/l 

Expected BOD5 Output 30 mg/l 

MLSS, x 2500 mg/l 

F/M Ratio 0.4  

MLSS in return sludge, xr 10000 mg/l 

θc 8 days 

Tank Width, W 12 m 

Tank Depth, D 4 m 

Freeboard 0.5 m 

 

Table C9: Input Design Data for Rectangular Secondary Clarifier 

Input Data Units 

Flow Rate 2400 m3/day 

SS Input 300 mg/L 

Length To Width Ratio 3.3 m 

Surface Overflow Rate 20 m3/m/day 

HRT 6 h 

 

Table C10: Input Design Data for Circular Secondary Clarifier 

Input Data Units 

Flow Rate 2400 m3/day 

SS Input 300 mg/L 

Diameter To Height Ratio 2.4 m 

Surface Overflow Rate 20 m3/m/day 

HRT 6 h 

 

 



Page 83 of 90 
 

Table C11: Output Design Values of Bar Screen 

Output Data Units Equations 

Net Submerged Area, Anet (m2) 0.092593 m2 Anet= Q/Vs 

% of Open Area 75.000000 % S/(S+tb) 

Gross Submerged Area of Screen, As 0.123457 m2 As=Anet/(S/(S+tb)) 

Cross Sectional Area of Chamber, Ac 0.061728 m2 Ac= As x sin(θ) 

Approach Velocity, Va (m/s) 0.450000 m/s Va= Q/Ac 

Va ok or not OK   

Calculated Width 0.202860 m  

Calculated Depth 0.304290 m  

Number of Bars 6.000000   

Provided Area, Ac' 0.065100 m2 Ac'= W x D 

Provided Va 0.426694 m/s Va'= Q / Ac' 

Hydraulic Radius, R 0.000078 m R= A / P 

Bed Slope, S 3.02827131  S= ((Va x nr)/R)0.667)2 

Head Loss, HL 0.003742813  HL= βx(tb/s)1.334xhvxsin(θ) 

 

Table C12: Output Design Values of Equalization Tank 

Output Data 

Total Flow (m3) 2400  

Avg Flow Rate (m3/hr) 100 Qavg= Q / 24 

Max Positive Value in Cumulative 

Difference in Flow 420  

Max Negative Value in 

Cumulative Difference in Flow 800  

Tank Volume, m3 1220 V= Qmax (+ve) + Qmax (-ve) 

Additional Volume Increase (%) 0  

Final Tank Volume, m3 1220  

Tank Width, m 16.15384615 W= L / (L/W Ratio) 

Tank Height, m 3.596371882 H= V / (L x W) 

 



Page 84 of 90 
 

Table C13: Output Design Values of Coagulation Tank 

Output Data Units Equations 

Tank Volume 26.667 m3 Q x DT 

Tank Length 3.266 m A0.5 

Tank Width 3.266 m A0.5 

Equivalent Tank Dia, T 5.5129 m (4V) / 2π 

Water Depth, H 11.026 m 2T 

Water Depth Below Impeller 3.6753 m H / 3 

Power, P 8.5325 kW G2 x µ x V 

Motor Power, P' 10.666 kW P / (η /100) 

Rotation Per Minute 340.42 rpm (P'/(NP x Di
5 x ρ)0.3333 

 

Table C14: Output Design Values of Flocculation Tank 

Output Data 

Tank Volume, V 50.000 m3 

Power Required 80.800 watt 

Area of Paddle, Ap 3.325 m2 

Paddle length 1.4 m 

Area of One Paddle 0.42 m2 

Number of Paddles 8  

Tank Area 25.0000 m2 

Tank Width 3.5355 m 

Tank Length 7.0711 m 

Total Tank Depth 2.5 m 

 

 

 

 

 

 



Page 85 of 90 
 

Table C15: Output Design Values of Rectangular Primary Clarifier 

Output Data Units Equations 

Surface Area 60 m2 Q / VO 

Tank Volume 210 m3 AS x W 

Tank Width 3.46410162 m (AS / (L/W Ratio))0.5 

Tank Length 17.3205081 m V / (W x D) 

Detention Time 2.1 h V / Q 

Weir Length 6.92820323 m 2 x W 

Weir Loading Rate 346.410162  Q / Weir Length 

Mass of solid removed 1080 kg/day Q*SS Conc. 

SS to secondary clarifier 300 mg/L SS*(1-removal Efficiency) 

Mass of solid to secondary 

clarifier 
720 kg/day  

Mass of BOD5 removed 291 kg/day Q*BOD Conc. 

BOD5 to secondary clarifier 363.75 mg/L BOD*(1-removal efficiency) 

Mass of BOD5 to secondary 

clarifier 
873 kg/day  

 

 

 

 

 

 

 

 

 

 

 



Page 86 of 90 
 

Table C16: Output Design Values of Circular Primary Clarifier 

Output Data Units Equations 

Tank Diameter 9 m D= √(4Q/πVo) 

Area 63.8199 m2 (π*D^2)/4 

Detention Time 2.2336965 h (A*H)/Q 

Mass of solid removed 1080 kg/day Q*SS Conc.*η 

SS to secondary clarifier 300 mg/l SS*(1-removal Efficiency) 

Mass of solid to secondary 

clarifier 
720 kg/day  

Mass of BOD5 removed 291 kg/day Q*BOD Conc.*η 

BOD5 to secondary clarifier 363.75 mg/l BOD*(1-removal efficiency) 

Mass of BOD5 to secondary 

clarifier 
873 kg/day  

Tank Volume 223.36965  Surface Area x Depth 

Weir Diameter 7.000 m Less Than Tank Diameter 

Weir Length 21.9912 m π x Weir Diameter 

Weir Loading 109.134563 m2/day Flow Rate / Weir Length 

 

 

Table C17: Output Design Values of Aeration Tank 

Output Data 

Tank Volume, V 801.6 m3 

Hydraulic Retention Time, HRT 8.016 h 

Volumetric Loading Rate, VL 1.08982 kg BOD5/m3-day 

Recirculation Ratio 0.333333  

Oxygen Required 3.312676 kg/day 

Total Tank Depth 4.5 m 

Tank Width 12 m 

Tank Length 16.7 m 

Volume With Freeboard 901.8 m3 

 



Page 87 of 90 
 

Table C18: Output Design Values of Rectangular Secondary Clarifier 

Output Data Units Equations 

Mass of SS Input 720 kg/day Flow Rate x SS Input 

Surface Area 120 m2 

Flow Rate / Surfae Overflow 

Rate 

Solid Loading Rate 6 m3 Mass of SS Input / Surfae Area 

Tank Width 6.030 m Surface Area / Ratio 

Tank Length 19.900 m Surface Area / Tank Width 

Weir Length 12.060 m 2 x Tank Width 

Tank Volume 600 m3 Flow Rate x HRT 

Tank Depth 5 m Tank Volume / Surface Area 

Weir Loading 199 m2/day Flow Rate / Weir Loading 

 

Table C19: Output Design Values of Circular Secondary Clarifier 

Output Data Units Equations 

Mass of SS Input 720 kg/day Flow Rate x SS Input 

Surface Area 120 m2 
Flow Rate / Surfae Overflow 

Rate 

Solid Loading Rate 6 m3 Mass of SS Input / Surfae Area 

Tank Volume 600 m3 Flow Rate x HRT 

Tank Depth 5.099 m π/4 x D2 x H = V 

Tank Diameter 12.240 m π/4 x D2 x H = V 

Weir Diameter 10.240 m Less Than Tank Diameter 

Weir Length 32.170972 m π x Weir Diameter 

Weir Loading 74.601414 m2/day Flow Rate / Weir Loading 

 

 

 

 

 



Page 88 of 90 
 

Table C20: Design Comparison of Bar Screen 

 Calculated Design Existing Design Remarks 

Bar Thickness 10 mm - - 

Bar Dimension 10mm×50mm - - 

Bar Width 210 mm - - 

Bar Depth 310 mm - - 

 

Table C21: Design Comparison of Equalization Tank 

 Calculated Design Existing Design Remarks 

Tank 

Dimension 
21m×16.153m×3.596m 21.5m×16.5m×3.0m 

0.5m more in 

length and 

depth 

Capacity 1220 m3 1064 m3 More capacity 

HRT 10.43 h 13.3 h 

HRT is less 

than existing 

design 

 

Table C22: Design Comparison of Coagulation Tank 

 Calculated Design Existing Design Remarks 

Tank 

Dimension 
3.26m×3.26mX×2.5m 3.05m×3.05m×2.44m 